000116-001

2006-2007 XRT 1200 and XRT 1200 SE Gasoline Vehicles lllustrated Parts List

Page 6-6



FRONT SUSPENSION

ITEM PART NO. DESCRIPTION QTY

123 4
1010028 Washer, 1/2 Type A Flat ......
1010150 Bearing, Thrust
1010934 Screw, 5/16-18 X 1.00 Hex Cap
1010984 .500-20 Unf Lug Nut ....
1014555 Locknut, 7/16-14 Nylon Hex
1016387 Screw, 3/8-16 X 2.75 Hx Hd Cap
1016389 Washer, 1.125 Od Wave
101838801 Pin, Cotter,0.312x 1.25
101903101 Locknut, 1/2-20 Nylon Insert
102012301 Shock Tower
102013601 Dust Cover
102013701 Bearing, Tapered ......
102013801 Nut, 1.00-14 Slotted Hex Jam
102016501 Assembly, Spindle, RH
102016701 Assembly, Spindle, LH
102016801 Suspension Mtg Plate
102017601 Shock Absorber, Coil Over
102023001 Seal, Dual-Lip
102023101 Screw, 7/16-14 X 2.50 Hex Cap

CEIGEIIRIZOe@No 0w -

O N B NN 2 NND=2 22 a2 N2, =2 NNDRANDBPADNN=S2E =2 =2 DN, BNMNDNDDDOONDNDN

20 102044201 Assembly, Front Hub (includes item 21)

21 1013787 Lug Stud

22 102048601 King Pin Bolt Assembly

23 102052301 Right A-arm Asm (includes items 24 through 28)

24 1015597 Fitting, 1/4-28 Thread-Forming Grease

25 1016346 Bushing, Urethane

26 102066701 Sleeve, A-Arm

27 7048 Bushing, Flanged Bronze

28 8067 Bushing, Bronze Spindle

29 102052401 Left A-Arm Asm (includes items 30 through 34) ........
30 1015597 Fitting, 1/4-28 Thread-Forming Grease

31 1016346 Bushing, Urethane

32 102066701 Sleeve, A-Arm

33 7048 Bushing, Flanged Bronze

34 8067 Bushing, Bronze Spindle

35 102067001 Screw, 1/2-20 X 5.0 Hex Cap

36 102100001 Steering Stop Mtg Plate .....

37 7270 BOlt, 3/8-16 X 4.50 HEX HEAQ ...t erestesasss s sessnsssssssasssessassassans
38 7473 Locknut, 5/16-18 Nylon Insert

39 8754 Locknut, 3/8-16 Hex ....

2006-2007 XRT 1200 and XRT 1200 SE Gasoline Vehicles lllustrated Parts List Page 6-7



